HOW TO FIND YOUR PART NUMBER

Refer to the Composite Exploded View on

pages 2 & 3 (Grids A2 & A3). It contains
major engine compenents boxed and identi-
fied by Group Number. Examine these groups
for your part. After you locate your part, record
the Group Number.

If the part you need is not illustrated, locate a
major engine component related to your part
and use this component to identify the Group
Number.

Obtain the Spec Number from the name-
ptate attached to the engine shrouding.
Refer to the Spec Number Index beginning on
page 4 (Grid A4). Listed vertically on the left
are Spec Numbers. Listed horizontally across

the top are Group Numbers and their titles,
Page and Grid Numbers.

l.ocate your Spec Number. Foliow horizon-
tally from your Spec Number to the Group
Number column. Where these two columns
meet is the Variation Number of your part.
Record that Variation Number.

RRefer to the page {or grid) where your part

is listed. Locate the part in the illustration,
use iis identifying index number to locate the
part name in the listing. Find the Variation
Number of your part in those listed below the
part name. Your part number is fisied to the
right of the Variation Numbers,

IHustrations are not intended to show the exact detail for all variations covered.

Quantities greater than one are shown in parenthesis behind part descripiion.

TP-2135-4




i

o

COMPOSITE EXPLODED VIEW

GROUP 2 s Ef .
& o 2 o il -
qoite GROUD 15— %
Dipstick f o

GROUP 14—~
Fuel Pump

GROUP 12— "ﬁ"‘ —

Exhaust U

GROUP 25
Qil Pump

GROUP 18
igmition

Cranklicase

GROUP 3~
Breather
e BROUP © 2 Vent
Cylinder
Head
BROLIP e -
Elaciric Start R




GROUP 8
\éfjﬁnkmagg

GROUP 22 s
Piston _
& Rod

Ignition

GROUP § woeeme

GROUP 18~

GROUP 1 __|

GROUP 17—
Giovernor

o ﬁ%@gj@ {é

- o Camshati
- Camst
L

GROUP 13
ngwheEE

- (ZROUE 2
Baifles &
Shroud

a3



LHIQCES aii0 Hie@Iacemierit chiyhies

section Guide TRP2166

MODEL
KTi7
SERIES T

SRPECIFICATION HUMBER INBEX
&3
sl £ =
Bl§| & o gl
Group =R 5 i ol
o, 1 o -4 FORE = s it o, = o =
Fitie g o o o= E’m; & ¢ — o — = S g - o §
& | E|5(8l 888 5|84\ elB8i8 5]cie|lEl® g
- o | = G 2oz =] B e ™ St e B = b = s = [
Mumpber | El = a2 | &S| 2| ] %S| e8|z =225 2|a|=
= 5|l d|ls| 8| 8|5l ele|l S8  8|le|@ia|e|d
= sl oG 2| ClO a|lE|w|E|ld| a2 Elo|a
1 2| 81 a4ais8| 7| 8] 9| 10| #1| 12| 13| 14| 17118119 |22 25| 39
Fage 6] 8110 1112114 | 18| 17 18119120 21| 22| 22 2412628 |29 30
Girid AGT ASIATO[AT1|AI2{A14| B2| BRI B4| B5IB6 | B7 | B8 Ba.|B10IB12|B141 C1 | C2
Spec. No. Variation Number
24300 142 | 41213880 t[18] 1 {10} 23| 5| 6 |10 121 12
24301 25 |5 |10|20j0tf8| 8] 8| 3| 7j4|6]| 6815 i1 | 2] 12
24302 13|20 3112|1592 84| 1] 14| 1| 8| 22| 5| 81} 7 1| 2| 12
24303 4|16 | 4 1012 o] 80| 1] 14] 1 261 8| 7 | 2 111 2] 12
24304 13|60 | 2312|3888 1 {14] 119 ]|3¢; 6] 10[N 114 2] 12
24305 132513 |10|l13]lo3|80f|1}9e}|1|7]|3|5]|86]|2 11§ 21| 12
24307 ¢ {6 le|13|11les|87| 1| 2| 1| 6|3|2|3]|4 1] 2] 12
24310 ozis2l s 12|21 oe2lss| 1|41 | 7| 2077 14]¢ 1| 2] 12
24312 13143 |3 |12 |13|esis| 114, 1| 7121|851 6| 2 11| 2| 12
24313 1418 (4 |1w]l1a|88|8| 1|11 7:i2|585] 6|2 1] 21 12
24314 30 |43 | 3 [tot13| o3| 84| + | ta]l 1] 7120| 5| 8| 2 1| 2] 12
24316 14| 3|4 |12(13|8! 80} 118|172 58] 61]10 1| 2] 12
24317 27 |27 | 3 |10i13| 93| 8a] 1 | 13| 3 | 14| 29| 6| 6 | 6 11| 2| 12
24318 22 |27 | 2| 1013 88| 80| 1| 13| 1 |99] 23 5| 6 |10]|200]11 | 2] 12
24320 | 20|68 | 3 {10 |13ie3| 80| 1|13 1| 7211 5| 86| 2 1Mi 2| 12
24327 141 2 | a{12]estes|so| 1113140} 2355|1510 1 11}F2]12
24328 | 18151 | 5 i10le0| o1 | 85| 8] a3 7| 4| 6| 6|5 117 2| 12
24329 3020 | 3 j12l18| 9286 1114 1188|2587 11| 2| 12
24330 3t 116 | 4 jto]12|o9af80) 1| 14] 1 26| 85| 72 11| 2| 12
24332 30|25 | s |10]l13|93|s60] 1| 9| t!7|31|[5]|86]2 11| 2 | 12
24333 30143 | 3 [ 101393841 114|117 |201| 5| 6 | 2 11| 2 | 12
24334 og |27 | 3 |10 |13 | 93|84 1| 3| 3 {14, 20| 68| 6 | B 1| 2| 12
24335 4|6 |6 |13[11 || 87| 1| 2|1 86i3]|2{3]|4 11| 2] 12
24336 o |se | s |10f12|97 |90 1| 9| 111380 |868] 7|2 112712
24337 1w lerlasl12 |21 93|80 + |14 1 |80 23 [100] 14 | 10 111 21412
24338 142 | 412|138 80| 1|13} 110|235 6|10 111 21 12
24341 w@ly2els|i3]13|8e8|80| 1145|101 23|5]| 6|10 11 2 | 12
24343 13|25 |3 1213|938 1 {14} 1| 7[31]|5]| 862 11| 2] 12

Contaci Your Kohler engine paris supplier
for any specifications not listed.

Contact Your Kohler Generator parts supplier

for Generator Specifications.

For Short Blocks and Replacement Engines
refer fo Sefection Guide TP-2166



SRECIFICATION MUMBER INDEX
%g
T o | 2 b
2| g 8 o 2
Group Elz0 o 18 £ ol I
epmung i} ] i & @D ey g - o1, “ or st
Title el Ll olel 8 8l 8¢ 7 -t £ & Sl o el &
, o sl BlE | 3| 2jei 2|8 | sl E] 2le|l®l2l2l3 8208
Mumbes =l a| ||l el E| G 8| 8| el B RIA| %
= Eloig|la| sl E| &l 8leclElalal=z|a
< plo|lo|djlo|O|gli|lw|lE|lw a2l Eia|C|O
1 sl ala |5 7! 8 | 16| 911 12| 12114} 17|18 . 19| 22|25 | 39
Page gl 810 11i12] 14| 18] 17| 18| 19| 20| 211 221 22 | 24| 26| 28 | 20| 30
Grid AB AR TATO[AT1IAT2|A14] B2 B3| B4l B5| B BY| B8{.B8.1B10IB12[B14| C1{ C2
Spec. No. Variation Number
MODEL 40200 4] o 41 14| 13] 891 81| 5| 12 1| 10) 23| 56| 6| 10 12 2] 12
KTi9 49201 14| 221 4 11| 12] g9 92| 5 15| & 26| 8 7 2 121 2| 12
SERIES T 49202 27 61| a| 11| 13] 100! 93] 5| 12| 5| 14{ 29| 6] 6| & 12 2| 12
49203 12| 7| a| 14|13} 89 81 5] 12| 1| 7] 231 5} 6| 10 2] 2| 12
49205 13| e1| 2| 11| 133100 92 5] 0| 1| 731 5| 61 2 2| 2| 12
49206 31| 7| 4] 11| 13i100} 93| 5| 12| 1| 7 200} 5| 6 2 121 2| 12
49214 1] ol 4| 14| 23] 8] 8] 512 1] wela23t s|15] 2| 1|12} 2|12
49217 o3l 70| 54 11| 13] 8] 81| 51 10| 5§ 7| 43| 5| 6| 10 2] 2| 12
49225 3| 61| 31 14| 131101t 92| 5] 15| 1| 7131} 5| 61 2 121 21 12
49226 13| 33| 3¢ 94| 131100} 93| 5| 15| 1| 7 (20| 5| 6| 2 121 21 12

, Contact Your Kohler engine parts supplier
for any specifications not listed.

Eor Short Blocks and Replacement Engines

refer to Sefection Guide TP-2166

@y



CGroun 1
AR INTAKE

Sguare

1 I

15 7 10

Anti-izing

2]

T

Index Description Part index Description Part
MNumber Variaticn Number Number Mumber Variation Number MNumber

i Wing nut 1/4-20 ] Base, air cleaner

13,27, 28, 29, 30 X-276-7 14, 31 52 201 07
1 Wing nut 1/4-20 (2} 10 Tube, air infake

14, 31 X-276-7 14, 31 47 134 02
2 Cover, air cleaner—Sguare 11 Gaskel, elbow

14, 31 52 032 02 4,13, 23, 27, 28, 29, 30, 31 277069
3  Seal, air cleaner cover 12 Elbow, air cleaner

14, 31 52 032 01 4 52 054 16
4 Seal, clement cover {2) 12 Elbow, air cleaner

13, 14, 27, 28, 28, 30, 31 231032 14, 31 52 G54 17
5  Cover, aiv cleaner element 13 Washer, LT, #1060 (2)

14, 31 52882683 4,138, 14,18, 23, 27, 28, 28, 30, 31 H22-9
§  Precleaner 14 Borew, siid. pan hed, 10-32 2 1-1/2(2)

14, 31 5268301 4, 18, 14, 23, 27, 28, 29, 30, 31 A-BG-5F
7  Element, air cleansr 14 Sorew, FLEM. 10-32 2 1-3/4 (2)

14, 47 083 o0 138 52 086 68
g Sorew, hey, wash. hel, 1/4-20 2 715 15 Soyew, shd. pan hd, 10-832 » 2-1/4

id, 31 K-B7-83 4, 13, 14, 23, 27, 28, 29, 30, 31 H-50-37

5 Sorew, FLH.AM 10-32 ¢ 2-3/8

i3

52 388 44




(T17-KT19 : AIR INTAKE
BT TN T 0 SEEIER RREE R
tnder  Bescripiion St tdex  Description Pari
Mumbaer  Variation Number Pumther Bember  Variation Mumber Humber
18 Washer, plain 30 26 Elbow, air cleanay
4, 13, 14,18, 23, 27, 28, 29, 30, 23 52 084 26
31 ¥-28-78 27 Cover, air cleaner--Ani-lcing—5-7/16”
17 Gashet, alr cloaney tezhe
4.14. 31 52 855 04 27,28 52 254 1%
98 Siud 1/4-20 x £-3/4 27  Cover, air cleaner—Anti-icing—4-7/16"
4,14, 81 X-352-38 tube
19 Cover, air cleaner—Dome 29 52 254 12
13, 30 45 082 04 28 Seal, zir cleaner cover
20  Cover, air cleaner element 27,28,29 237423
13, 27, 28, 28, 30 52 082 04 2¢  Base, air cleaner
21 Precleaner 27, 28, 28 52 201 06
13, 27, 28, 29, 30 45 083 01 30  Elbow, air cleaner
22 Element 18 52 (54 25
18,27, 28, 29, 30 45 083 02 31  Gasket, air horn
23 Screw, H.C. 10-32 x 9/16 (4) 18 5204112
13, 27, 28, 29, 30 ¥-G7-23 32  Brace, air cleaner elbow
24  Bage, air cleaner 18 5292001
13, 30 52 094 06 33  Screw, M.C. 10-32x 7/16
25  Gasket, air cleaner 18 X-67-64
13, 27, 28, 29, 30 277003 34 Nui, hex. 5/16-18
26  Elbow, air cleaner 18 X-82-2
18, 27, 28, 29, 30 52 056 15 35  Washer, plain 5/16
18 K-25-44




Group 2
BAFFLES
& SHRCUD

index Description Part Iadex DRescription Part
Mumber Variation Number Number Mumber Variation Number MNumber
1 Duct, #2 side 2ir 11 Batfle, #1 cylinder head - with
3, 43, 52, 66 52 281 09 rear cyl. bafile
1 Duct, #2 side air 29, 43, 66 52124 24
7,33, 70 52 28105 i1 Bafile, #1 eylinder head - with
2 Nut5/16-18 {2} rear cyl. bafile
3,7,33,43,51,52, 66,70 X-82-2 51, 52 52 124 31
3 Washer, plain 1/4 (3) i1 Baffle, #1 cylinder head - with
51 X-25-20 rear cyl. bafile
4  \asher, split 5/16 70 52 124 37
7 H-21-2 12  Housing, blower
5  Plate, heater 2,379, 52 027 07
66 52 146 06 12  Housing, biower
&  Cover, air duct 18, 22 52027 10
3,7,33,43,51,52, 70 52 282 01 12  Housing, blower
7  Cover, air duct-w/heater plate hole 25, 27,29, 33, 43, 51,52, 61, 66,70
3] 52 282 03 72 ' 52027 09
8  Dhuct, #1 side air 12 Housing, blower
3,43,52,88 52 281 08 59 52 02715
3 Duct, #1 side air 12 Housing, blower
7.33,70 52 281 04 60 52023718
9 Baifle, #1 cylinder head 18 Serew, hex. wash. hd. 10-32 (4)
2, 16, 27, 59, 60 52 124 01 16, 22 H-67-64
9  Baitle, #1 cylinder head 14 Plaie, adjusiing {2}
3 52 124 08 16, 22 52 146 05
9 Batile, #1 cylinder head B Deflector, grass
7,33 52 124 36 16, 22 52 265 84
10 Bafile, #1 cylinder head - with 16 Serew, hex. wash. hd. /420 x /16 (21)
rear oyl batile 2,25, 27, 29, 59, 60 X-67-83
25,72 52142423 46 Sorew, hex. wash. hd. /420 1 7/16 (28)
10 Balile, #1 cylinder head - wilh 3.7, 33, 45, 52, 65 HuGT-23
rear oyl baille
9,22, 61. 5312498




ingdey  Description Parg {ndexr Descripiion Payt
stumber  Variahon Mumber fumber Wumbszr  Variation Mumber Mursbar
16 Sorew, hex wash. hd, 1/4-20 x 7716 (203 18 Batile, #2 oviinder head - with
9,51, 61,72 H-8F-83 rear cyl. batiie
16 Berew, hed. wash, el 1/4-20 2 7/16 (24) 25 52124 48
i6 #5783 18 Baffle, #2 cylinder head ~ with
18 Sorew, hex. wash. hel. 1/4-20 x 7/16 (27) vear oyl baffle
70 K-B7-83 9, TG 52 124 28
16 Screw, hex. wash. hd. 1/4-20 x 7/16 (23) 18 Bafile, #2 cyiinder head - with
22 *-67-83 rear cyl. batile
17 Baiile, #2 cylinder head 72 5212430
2, 3, 16, 27, 29, 43, 52, 59, 80, 66 52124 02 19 Screw, heyx. hd. 1/4-20 x 9/16
17 Bafile, #2 cylinder head 8 22 61,72 #-67-69
59 55 124 35 20  Baftfle, #2 cylinder top
18  Bafile, #2 c¢ylinder head - 2,3,7.9,16, 22,25, 27, 29, 33, 43
rear eyl. bafile 51, 52, 59, 60, 61, 66, 70, 72 52 063 01
7,29, 33, 61 52 124 11 21 Support, upper housing
2,3,7,2 16,22, 25, 27, 29, 33, 43
51, 52, 59, 60, 81, 66, 7G, 72 52 217 01

Generator Set

Application
index Description Part index Descriplion Part
MNumber Variation Number Number Number Variation Number Mumber
1 Baffle 7  Bafile, #1 cylinder head
B 52 053 07 6 52 063 08
2 Screw, hex. wash, hd, 1/4-20 % 1 {2) 8  Housing, blower
8 H-87-88 6 52027 03
3 Spacer (2) g Serew, hex. wash. hd. 1/8-20 2 7/16 (27)
8 ¥-q00-121 6 H-B7-83
4 Saroll 1 Baiile, #2 eylinder head
& 52 415 81 6 52 063 09
5 Serew, hex. wash. hd. #10-2¢ x 3/8 (4) 11 Baffle, #2 cylinder top
8 H-87-87 G 52 083 82
6  Cover, scroll 12 Suppori, unper housing
é 52 036 10 5 52 297 0}




No. 2 Cyiinder

Mo. 1 Cylinder

~
lndex Description Part index Descriplion Part
Number Variation Number Number Mumber Variation Number Number

Nut, hex 1/4-20 (2) 9  Cover, #1 upper cyl. valve

3,456 H-81-1 3. 4,58 52 096 08
Washer, plain 1/4” (2) 16 Gasket, valve cover {3}

3.4,58 H-25-12 3.4,56 52 055 01
Cover, #2 cylinder valve 11 Filter, breather

3,4, 5 52 086 i3 3,4,5,6 231419
Cover, #2 cylinder valve 12 Seal, breather

6 52 254 08 3,4,5,8 5203204
Hose, breaker 13 Valve, umbrella

3 52 326 05 3.4,56 52 462 01
Hose, breather 14 Cover, #1 lower cyl. vaive

4 52 326 66 3,4,5 52 086 22
Hose, breather 14 Cover, #1 lower cyl. valve

5 52 326 07 [ 52 254 07
Hose, breather 5 Stud, #1 eyl valve cover ~ 1/4-20 x 3-1/4

& 52 326 08 3,4,5,6 275220
Tube, breather 16 Stud, #2 cyl. vaive cover - 1/4-20 x 2-1/4

5 5212808 3, 4,86 H-352-39
Clip, tube

5 52 154 g2




1 %@gggg

&

6\ \4
g/ >
N\ 7
\3
Index Descriplion Part Index Description Part
Number Variation Number Nember NMumber Variation Number Mumber
1 Camshafl 8 \zlve, intake (2)
10, 11, 12, 13, 14 52 012 06 13 52 017 02
2 Tappet (4) 8  Valve, intake (2)
10, 11, 12, 13,14 52018 02 11,14 52 017 05
3 Kit, refainer (4) g  Valve, exhaust (2)
10, 11, 12, 13, 14 41 75510 10 52 016 01
4  Retainer, spring (4) ¢  Valve, exhaust (2)
10, 11 230011 12,13 52 016 62
4 Retalner, spring {2} 9  Valve, exhaust (2)
12,13, 14 230011 14 52 016 02
5  Spring, intake vatve (2) 9  Valve, exhaust (2)
10, 11, 12, 13, 14 230010 11 52 016 03
&  Retfainer, spring (4) 10  Spring, exhaust valve (2)
10, 1, 12, 13, 14 5201301 10, 11 230010
7 Seal, valve stem (2) 18  Spring, exhaust vaive (2)
10, 14, 12, 13, 14 5203205 12,13, 14 230168
8  Valve, intake (2) Ek Rotator, valve (2}
~ 10, 12 52 07 01 12,13, 14 250020
12  Spacer, camshafi .0055/.0045 (A.R.)
10, 11,12, 13, 14 52 42203

vy

e



CARBURETOR

L]
/

LA
/

index Description Part Index Description Part
MNumber Variation Number Number Mumber Variation Number Number
1  Carburetor - assembly &  Screw, H.C. 5/16-13 x 2-3/4
(Includes 12 thru 25) 15 X-6-3
12,15 52 053 18 5  VWasher, lock 5/16 (4)
1 Carburetor - assembly 11,12, 13, 15, 20, 2%, 23 He21-1
(includes 12 thru 25) &  Nut, hex jam 5/16-13 (2)
13,23 52 053 02 11,12, 13,15, 20,21, 28 X772
1 Carburetor - assembly 7 Stud 56181 (2)
(includes 12 thru 25) 11, 12, 13, 15, 20, 21, 23 X-3562-37
20 32 Q53 18 §  Blenifold, intake
1 Carbureior - assembly {Replaced by 52 164 08}
{Includes 12 thru 25, 27 thru 30) 12, 13, 15, 20, 21 52164 01
21 52 G653 23 §  HManifold, intake
2  Connecior, hose 11 £2 358 02
(Replaced by 28 155 02) g ianifold, intake
12,13, 15, 206,21, 23 ¥-391-1 23 5284 06
3 Gaskeot, carburetor S Sorew, HLG.B/16-18 2 2-7/8 (3)
1,12, 13,15, 20,21, 23 271030 11,12, 13, 20 ¥-8-54
4 Sorew, FLC.5M16-18 x 2-3/4 (2) 9 Borew, BLO BM6-18 31 2-7/8 (2)
112,013, 20, 27, 23 H-G-0 15,21, 23 H-B-84




index [Descripiion Part ingdex  Descriplion Pait
Bumber  Variation Number Mumber Mumber  Variabon Mumber HMumber
0 Sirap, liiting (2) 27 Bing, “07
i1, 12, 13, 15, 20, 21, 23 52 445 02 1, 21 &1 9141 83
11 Gasket, iniake manifeld (2) 25 Plunger, solencid
11,72, 13, 15, 20,21, 23 5% 047 0% 11,21 41 388 41
12 Meedie, main fuel adj. 28 Ki, solenoid
12,13, 15, 28, 21, 23 52 103 61 11,21 &1 755 12
12 Meedle, main fuel adj. 30 Bracket, solenoid
11 52 10202 11 45126 12
1% Spring, main fual 36 Bracket, solenoid
11,12, 13, 15, 20, 21, 23 200383 21 52126 04
14 Spring, idle speed 31 Gashket
11,12, 13, 15, 20, 21, 28 232555 11 277281
16  Screw, idle speed adj. 32  HMeater, choke
11, 12, 13,15, 20, 21, 23 232556 11 52175 01
16  Spring, idle fuel 33 Screw, F.H.A. 8-32x1/4 (2)
11, 12, 13, 15, 20, 21, 23 200380 1 ¥-14-5
17 Needle, idle fuel adj. 34  Retainey, choke heater (2)
12,13, 15,20, 21, 23 277218 11 277275
17 Needle, idie fuel adj. 35 Plate, bafile
11 235606 11 277297
18  Fuelinlet needle & seat 36 Screw, F.H.M. 10-32x 7/16 (2)
Available only in carburetor " X-15-14
repair kit 25 757 02 37 Serew, F.H.M. 10-32x5/8 (2)
19  Gaskel, bowl 11 X-15-1
11, 12, 13, 15, 20, 21, 23 200375% 38 Washer, lock #10 (2)
26 Gasket, bowl bafile 11 K191
11,12, 13, 15, 20, 21, 23 25 041 02 39 Bracket, choke
21 Float Kit - 11 48 126 07
({ includes #20) 40 C‘f"jl'“ec“’f 2961
11, 12,13, 15, 20, 21, 23 s
. A 41 Elbow
22  Pin, float hinge 11 X-555-2
11, 12,13, 15, 20, 21, 23 200376 .
42  Line, fuel
23 Bowl, fuel 11 %-810-8
11, 12,13, 15, 20, 21, 23 235448
24 Screw, bowl retainer
11, 12, 13, 15, 20, 21, 23 47 100 06 *inciuded in Carburetor repair kit 25 7567 02
25 Gasket, bowl retainer screw
11,12, 13, 15, 20, 21, 23 200372 Not Illustrated
26  Carburetor - assembly Lead, choke ground (10” - 18 gauge -push
(Inciudes 12 thru 25, 27 thru 42) on tab and uninsulated barrel eyelet
11 5205315 terminals)
Kit, carburetor repair 11 5251805
ALL Lead, solenoid ground (5" - 18 gauge -
push on tab and uninsulated barrel eyelet
terminals)
11, 21 2551812




S

Group 7 ?““"-i?”;g
CRANKCASE (7))
&,

Index Description Part index Description Part
Mumber Variation Number Number Number Variation Number Number
1 Barrel, cylinder (2} 7  Bearing, sleeve - P.T.0. end
{Includes 2 & 3) 97 52 030 10
88, 91, 92, 93, 94, 96, 97 52 565 27 Bearing, sleeve .070 U1.5. 52 03011
1 Barrel, cylinder (2) Bearing, sleeve .020 L.S. 52 03012
(Includes 2 & 3} 8  Seal, rear oil
89, 99, 100, 101 52 565 41 88, 91, 92, 93, 96, 97, 101 X-583-b
2  Inseri, vaive seat (4) 8  Seal, rear off (2)
88, 89, 91, 92, 83, 94, 96, 97, 99, 94, 99 X-583-5
100, 11 230265 8  Seal rear ofl
3 Guide, vaive (2) 89, 100 5203208
88, 89, 91, 92, 83, 94, 86, 97, 99 9  Screw, washer hd. 5/16-18x 1 {9)
100, 101 52 316 06 ALL X-802-9
4 Gasketi, cylinder barrel (2) 10 Plate, rear closure
ALL 52 04 04 91 82 755 41
S  Adapter, generator 290 10 Plale, rear closure
a6 852G 7 : . o
G Switoh, low ofl pressure cutout 10 ?52;; ii‘a?ri‘;!:}gg;'; v 5278545
6 52 098 83 !
7  Bearlag, slesve (2) 88,89 5275543
8, 89, 91, 92, 93, 04, 96, 99, 700, 101 52630 10 it Plate, rear closure
Bearing, sleeve 010 118, 52030 91 94, 88 52 78544
Boaring, sleeve 020 LS. 5203012




inder Bescripiion Farl indey Blesoriplion Parl
Murmber  Variation Mumber Paebar Musmber  Varigtion BHumber Fumber
31 faasket, rear closuse plate 38 Flug, how. cisk. hd. 38 (&
88, 82, 91, 92, 93, o4, 85, 97, 88,100, 2B, 89, 92, 83, 87, 160, 1&i HeTE-32
01 52 047 48 &1 Plug, botiom drain 3/8
i2  Kit, oif reliaf oz BZ8sox
28, 89, 91, 92, 93, 94, 86, 97, 99, 100 32 Heousing, off
101 82 755 33 88, 88, 81, 92, 93, 94, 98, 97, 99, 100
13 Fin, roli 101 5209503
AlLL He280-10 32 Ghp, spring
14  Shaii, governor 88, 89, 91, 52, 93, 94, 96, 97, 29, 100
ALL 5207502 101 52 237 02
15  Ring, refaining 24 O-Ring
ALL A-269-43 88, 89, 91, 92, 93, 84, 96, 97, 99, 100
46  Plug, pipe - hex/ oisk. 1/16 101 52141802
88, 91, 92, 93, 94, 97, 99, 100, 35 Piug 3/4" 0.D.
101 52 138 07 88, 89, 91, 92, 93, 94, 85, 97, 89, 100
36  Plug, pipe - hex/ cisk. /16 (2) 101 5213508
89 52 13807 36  Tube, oif pickup
37 Crankease 88, 89, 91, 92, 93, 94, 96, 97, 89, 100
Service with a SHORT BLOCK. Refer fo 101 52 123 19
KT17-KT19 S2ries Bl Selection Guide 37 Ciamp
TP-2166. 88, 89, 81, 82, 93, 94, 96, 97, 99, 100
8 Bearing, lower needle 101 52 237 ¢4
95 52 03¢ 43 38  Screw :
19  Bushing, lower 88, 89, 91, 92,03, 24, 26, 97, 99, 100
96 5215862 101 X-67-64
20 Bushing, upper 32 Plug, cup 5/16
96 52 158 63 B8, 89, 91, 92, 93, 94, 86, 87, 89,100
21  Bearing, upper needle 101 - ®-T02-15
96 5203004 40  Scraw, hex. flange 5/16-18 x 3-1/2 (6)
22 Screw, hex. flange 5/16-18x 2 (2) ALL H-802-7
ALL X-802-8 41 Mut, hex. 5/15-18 (2)
23 Plug, hex. eish. #/8 88, 89, 92, 83, 94, 85, 97, 89, 100, 101 H-82-2
96 H-75-23 41 Nug, hest. 5/16-18 (3)
24  Plug, solid sg. hd. 3/8 91 H-§2-2
88, 89, 91, 93, 94, 9§, 97, 83, 100, 42 ‘Washer, plain (3)
o X-75-10 91 41 458 91
25  Seal, iront oil 42 Washer, plain (2)
88, 89, 91, 92, 93, 84, 95, 97, 99, 100 88, 89, 92, 93, 94, 96, 97, 99, 1060, 101 41 468 o1
101 52032 10 43  Stud 5/16~18x 4-1/8 (2)
26  Bewring, sleeve - fiywhes! end ALL K-352-33
97 52 930 i4 44  Screw, hex. wash. hd. 3/8-16 x 3-5/8 (2)
Bearing, sleeve 010 U.S. 5203015 ALL X-802-10
Bearing, sleeve .020 1L.S. 5203016 45  Mut, whizlogk flange 3/8-16 (12)
27  Washer, thrust ALL 5210003
a7 52 468 09 45 Siud 3/8-16x2(12)
28 Besring, rolier thrust 88, 89, 91, 92, 93, 94, 96, 97, 99, 100
a7 52 03013 101 52 672 01
22  Washer, thrast 47  Siud 5/16-18 x 2-1/2
a7 52114@4 a1 52 072 02
3¢ Plug, hex. oisk. hd. 3/8 48  Screw, hex. flonge 5/16-18 2 1-4/2 (2)
91,84,85, 88 H-T5-32 ALL H.802-8




Group &

CRANKSHAFT
index Descripiion Part index Description Part
Mumber Variation Number Number Variation Number Number
1 Crankshaft (Basic KT17) Crankshait (3-25/32" x 1-1/8" tapped
80 52 014 63 PT.C)
1 Crankshaft (Basic KT19) 80 5201473
81 52 014 69 Crankshaft (3-25/32" x 1-1/8" tapped
1  Crankshaft (2-37/64" x 1-1/8" tapped P.T.O.}
P.T.0) 92 52014 76
83 5201465 Crankshaft (2-23/32" x 1-1/4" tapped
1 Cranlkshaft (2-51/64" x 1-1/8" tapped P.T7.0.)
P.T.0.) 93 52014 71
84 52 04 66 Washer, thrust .$19/.122 (A.R.)
1 Crankshaft (3-8/16" x 1" P.T.0.) ' 80, 81, 83, 84, 85, 87, 88, 90, 92, 93,
85 52014 64 96 52 468 03
1 Crankshaft (Generator Set) Washer, thrust .128/.131
87 52 014 67 80, 81, 83, 84, 85, 87, 88, 90, 92, 88,
1 Crankshaft (3-9/16" x 1-14 thread—tapped 96 52 468 04
P.T.0.) Washer, thrust .137/.740 (A.R.)
88 52 014 68 80, 81, 83, 84, 85, 87, 88, 90, 92, 93,
a6 52 468 05




fousrac
’

mop e romea g
LT AT-IT1Y

e

R

Groun 9
CYLINDER HEAD

index Descriplion Part Index Description Part
Mamber Variation Number Number Number Variation Number Mumber
b Head, cylinder #1 & #2 (2) 4 Nui, hex. 5/16-18
1.8 52 015 06 8 X-82-2
1 Head, cylinder #1 & #2 (2) 5  Spacer 11/32" L.D.
5 52 015 07 8 5211208
2 Gasket, cylinder head (2) 6  Screw, cylinder head (18)
1,58 52 052 03 5 4108602
3 Siud, cylinder head 6 Screw, cylinder head (17)
8 232810 8 41 086 02
7 Washer, cylinder head (18)
1,58 220534



&0

E 6 S
| e &
i o
5
-
& g
E‘ v
index Description Part Index Desceiption Part
Number Variation Number Number Number Variation Number MNumber
1 Dipstick, oil level 8  Tube, oii fill
2 5227202 8 47 123 08
2 Tube, oil filt 2] Plug, oil filt - hex cisk. hd.
2 277723 2 47 139 01
3 Dipstick, oil level 10 Piug, oil fill - square hd.
9,10, 12,13, 14,15 52 038 04 9,10 X-75-6
3 Dipstick, oil level 11 Pipe, cap
8 52 038 05 12, 13, 14,15 5217301
4 Tube, oil level 12 Pipe, oil fill 3/4 LP. x 2-1/2”
8,9, 10,12, 13, 14, 15 52 12309 12,13 46 136 02
5  {lip, tube 18 Tube, oil fill
8,9, 10,12, 13, 14, 15 52 154 01 14,15 5213404
6 Screw, tapping 10 - 24 x 3/8 14 Nug, lock
8,9, 10, %2, 13,14, 15 X-67-64 14, 15 X-427-1
7 Plug, oil fili - dipstick type
8 52 038 02




KT17-K

10

Group 11
ELECTRIC START

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
Starter - assembly 7 Armature
(AMBAC SM-18190} 5 52170 03
{Includes 4 thru 10) 8 Baolt, thru {2)
1 52098 03 1,3 5221101
Siarter - assembly 8 Boli, thyu {2)
(AMBAC SM-18197) 5 52 21103
(Includes 4 thru 10) 9 Kit, brush & spring
3 52 (098 04 1 48 755 15
Starier - assembly g  Kit, brush & spring
(AMBAC SM-21348) 3.5 5278515
(Includes 4 thru 10) 10 Kit, commutator end cap
5 52 098 06 (Inciudes brush holder,
Washer, split lock 1/4 (2) brushes & springs)
1,38 X-20-1 1 277612
Nut, hex 1/4-20 (2} 10 Kit, commutator end cap
1,3, 5 X-81-1 {Includes brush holder,
Kit, drive brushes & springs)
{Includes 5) 3 52227 03
1,35 52 755 05 10 Kit, commutator end cap
Kit, drive paris {Includes brush holder,
1,3.5 5275508 brushes & springs)
Cap, drive end 5 62 227 07
1,35 52227 01 11 Bracket, starier support
Armalure 5 52126 03
1,3 5217002




a0

Group 12
EXRAUST

Mo, 2 Exhaust Manifold

-

fo. 1 Exhaust Maniiold

|
!
1% |
-
S :
167 ¢ 12 |
| |
g/ |
g S
B
|
|
! 5
! L
!
!
i
!
|
!
‘_ - h=) i
4 |
Index Description Part tndex Description Part
Mumber Variation Number Number Mumber Variation Number Number
i HMjoifler (2) 9  Siud5/16-18x 4 {4}
10 52 068 04 6,7, 10 X-352-18
2 Clamp, muffter 1-1/2" (2} 9  Stud 5/16-18 x4 (2}
10 237548 8 ¥-352-18
3  Menifold, exhaust - #1 9  Stud 5/16-18 x 4 (3}
7.8 52 054 05 13,14 X-352-18
4  Gasket, manifold {2) 9  Sjud 5/16-18 x 4-3/4 (2)
8,7.8, 10,13, 14 99 52 041 10 8 X-352-43
5  Banifold, exhaust - #1 10  Washer, split lock 5/16 (4)
8, 10, 13, 14 52 054 01 6,7,8 10,13, 14 X-21-1
8  Manifold, exhaust - #2 11 Nut, hex. hd. 5/15-18 (4)
6,10, 13 52054 03 67,810, 13 X-82-2
7 Manifold, exhaust - #2 11 Mut, hex. hd. 5/16-18 (3}
7.8, 14 52 054 06 14 *-82-2
] Screw, H.C. 5/16-15 x 3-1/4 12 Heater, air inlet
13.14 52 086 09 13 52 319 01




Sroup 13
FLYWHEEL

Index Descripiion Part Index Description Part
Number Variation Number MNumber Mumber Variation Number Number
i Flywheel 11 Screw, T.H, nylock 1/4-20 x 5/8 (4)
21, 23, 29, 31, 40, 47, 201 52025 25 23, 27, 28, 31, 34, 201 47 086 08
1 Flywheel 12 Screen, gras—metal
26, 50 52025 20 50 52 162 21
i Flywheel 13 Washer, plain 1/4 {4)
27 52 025 34 26, 50 X-25.52
1 Flywheel 14  Screw, T.H. nylock 1/4-20 x 5/8 (4)
34 52025 26 26, 50 47 086 08
2  Washer 15  Screen, grass—metal
21, 23, 26, 29, 31, 34, 39, 40, 47, 50, 26 52162 15
201 52 T14 02 16 Cup, drive
2  Washer 27 52 071 01
27 52 114 01 17 Kit, plastic grass screen
3  Washer, lock 3/8 (Round Hole}
21, 23, 26, 27, 29, 31, 34, 39, 40, 47, 50, 201 52 755 22
201 Ku22-1 17 Kit, plastic grass screen
4 Screw, H.C. 3/8-24 x 1-1/4 27 52 755 38
21, 23, 26, 27, 29, 31, 24, 38, 40, 47, 50, 8  Adapier, front drive
201 K-7-38 31 237373
5 Key, square 3/16 x 1-3/8 18  Kit, plastic grass screen
21, 23, 28, 27, 29, 31, 34, 38, 40, 47, 54, 31 52 755 29
201 X-286-17 28 Shait, froni drive
5] Shafl, front drive 29 5244 08
40 52 144 g7 al Kit, plastic grass soreen
7 Screw, HLC. 3/8~16x 1 (4) 29 52 755 28
29, 31, 40 H-158-2 22  Flywheel
& ¥, plastic grass screen 39 52 025 24
23, 34 52 7S 31 23 Fan
g Spacer 1/4(4) 29 53 157 &4
(Used only with 47 086 08 screw) 24 YWasher, split lock {8)
23, 27, 29, 31, 34, 201 H-400-69 39 ¥-18-1
10 Berew, T.H. nyiock 1/4-20 2 7/8 (4) 25  Screw, hex. socket hd. (8}
tUsed only with X-400-69 gpacer) 38 H-B5-4
23, 27, 29, 21, 34, 21 A7 GBE 06



u

v

RTI7-KT10 &

. o . index  Description Part
@g’@@jg} 14 Bhzmbior  Variation Number Mugnber
FUEL PLIMP X

/‘?
; 3 Gonaesgior, hose (2)
{Replaced by 25 155 G2}
8 H-251-1
2 % Conrnector, hose
N & 2 8 25 155 02
\"g i) 4  Gasket, fuel pump
ﬁ 2,5,8,8,100 47 041 B4
4  Gasket, insulating
7 277648
. 8 5 Cover, pump pad
I 4) X 2 240282
10~ 59 ~, 6 Screw, H. C. 1/4-20 x 1/2 (2)
2 $-132-6
\5 7 Pump, fuel
5,6,7,8 100 52 559 @1
6 8 Washer, plain (2)
5,6,7.8, 100 H-25-63
Index Description Part 8  Screw, truss hd. 1/4-20 x 5/8 {2)
NMumber Variation Number Number 5,6,7.8 100 - a7 086 08
4 Connector, hose
i Hose1/4x1/216 5,7, 8, 100 Y-280-1
5, 6,100 X-810-12 1 Elbow, 45° street
1 Line, fuel 6-1/2 8 ¥-274-8
7.8, K890-3 12 Filter, fuel
2 Clamp hose (2) 100 45050 01
5,6,7, 8,100 X-426-9
3 Connector, hose
(Replaced by 25 155 02)
5,7,100 X-397-1
Group 17

GOVERNOR




KT17-KT19 sEiEsl

index  Descriplion Part tngdex Dezcripion Fart
sumber  Variation Number Humber uambsr  Variation Mumber A

4

11

12

13

14

i4

is

15

16

i7

18

19

20

21

22

23

Spring, linkags
3

Link, governar
3

Link, governor
&, 10, 15

Link, governor
7,8 14

A7, GOVETROT
3

Mut, hex 1/4-20
3,6 7,8,10,14, 15
Washer, plain 1/4
3,6,7,8 10,14, 15
Spring, governor
6, 10, 14, 15
Spring, governor
7,.8,10
Bolt, R.H. sq. neck 1/4-20 x 1
3,6,7,8,10,14,15
Spacer
3
Rod, speed control
i0
Screw, H.C. 10-24 x 7/16 (2)
6,7,8, 10, 14,15
Serew, H.C. 10-24 x 7/16
3
Clamp, cable (2)
6, 7,810, 14
Clamp, cable
3,15
Bracket, throtile cable
8
Nut, hex. hd. #10-32 (2)
3,10
Arm, governor
6,7,8, 10, 14
Spring, governoy
3
Washer, wave
3
Screw, H.C. 1/4-20x 7/8
3
Spacer
3
Lever, throttle & choke conirol
3

230117

62 354 g2

52 354 03

52 07g 02

5218703

H-B1-1

X-25-72

52 091 04

5209105

52 21104

X-400-122

236258

X-67-97

X-67-97

236778

235778

52 126 02

X-70-3

52 187 02

52 091 06

275690

X-132-7

5211205

47 080 05

GRID B

24

25

26

27

28

25

30

3t

32

33

34

35

36

37

38

38

32

40

41

42

43

44

45

46

Washer, plain /4
3

Bod, batl joint
3

Clip, ring
3

Lever, speed control
7

Lever, speed control
8

Screw, H.C. 1/8-20 x 5/8
6,7, 814,15

Stop, governor
6,7,8, 14,15

Washer, internsi/external tooth 1/4

6,78 14
Stop, hi-speed
15
Lever, speed conirol
6, 14,15
Shaft, governor cross
3
Shaft, governor
6, 7.8,10,14, 15
Washer, plain 1/4
6,7.8,10, 14,15
Vasher, plain 1/4 (2)
6,7,8,10, 14
Retainer, governor
6,7,8,10,14,15
Kit, governor gear
6,7, 8 10,14, 15
Giear, governor
{Replaced by 52 042 03}
3
Pin, governor stop
3,6,7,.8 10,14, 15
Washer, plain 1/4
3,6,7, 8, 10,14, 15
Screw, R.H.M. 8-32x 3/8
2
Screw, RLH.M, 8-32x 3/4
3
Washer, internal tooih #8 (2)
3
Bracket, governor housing
3
Bushing, governor anm

2.6,7,8,10,14,15

238278

5211802

52 11903

X-5-1

234614

X-22-12

52 531 01

52 11901

52 420 06

52078 04

®-25-102

#-25-63

X-269-28

A-235743-5

52 042 02

231355

¥#-25-12

X-51-12

X-51-11

X-22-7

52 126 01

45 158 03

EAY



Group 12
IGHNITION

inder Description Part Endex Description Part
Number Variation Number Mumber MNumber Variation Number MNumber
1 Sorew, F. H. sems 10-26 2 3/8 (4) i6  Grommet, spark plug (2)
2,4,5,6,7,9 10,11 H=181-1 4,6 47 31301
2 Cover, breaker 17 Conneclor - Male
2,4 56,7,9 10,11 51 685 02 2,517,910 4815502
3 Gasketl, breaker cover 18 Lonnecior - Female - twro contact
2, 4,56,7,910, 11 52 041 11 10 48 155 03
4  Breaker 19 Connector - Female - three contact
2,4,5,6,7,% 10, 11 47 150 03 11 238473
5 Rod, breaker push 206 Lead, hi-tension 19"
{Replaced by 52 411 05) 2,4,5,6,7,9,10, 11 5224802
2,567,910, 11 52417 31 219 Lead, hi-tension 11
% Red, breaker push 2,4,5,6,7,9 10,11 52348 01
4 524811 04 22  Cof, ignition
& QConnector - Female - thres conlinet 2,4,56,7,9,10, 11 5214582
2,5,6,7,9,10 238602 22  Sirap, coil
7 Serew, hex. washer hd, $/8-20 11 (2) 2.4,56,7,9, 10, 11 52 445 43
2,86,7 H-87-28 24  Screw, tapping 1/3-202 7/16 (2)
8  Reclifier - regulator 2,4,5,6,7,9 10,11 E-B7-83
2,506,7,910 41 493 85 25 Clip, lead ;
9 Sorew, H.C. 1/4-20 % 7/8 (2) 7, 45154 G2
5,9 10 H-5-3 26  Lead, breakey 127
0 Kif sinter 11 A-Z38377
2,567,510 237878 Z2f Condenser
1 Screw, M. 5. 1024 % 3/4 (4) (fricludes #26)
2,567,810 HG7-51 2,.4,5,6,7,.9,10 52 147 &
12 Sisior 22 Condanser
1 45 3% 82 1% 52147 92
1% Borew, fillister k. 18-24 x 7716 (3) 22 Soraw, hew. washer bl 1/4-20 2 3/4
11 HH7-24 2.4,5867,9 10,11 HB7-02
14 Borew, iHisier ke 18-24 2 15/18
i1 HeB7-85
15 Spark pheg (2)
2,456 7 810, 11 &1 132 02




i

{T17-KT19 semEsl]

i

L

index Djescripiion Fart indey  Deseriplion Part
Mumber Variation Number Bumber fumber  Variation Mumber Mumber

Bot Hlustrated

Lead, coll (107 - 14 gauge - push on Lead, rectifler regulator (107 - 18
fab and insulated barrel eyelet terminals) gauge ~ push on tab and uninsulated
11 25 518 07 barrel eyelet terminals)
Lead, coil (16" - 14 gauge - push on 2,9 10 2551805
tab and insulated barrel eyelet terminals) Lead, rectifier regulaior (168" - 14
2,910 25 518 08 gauge - push on tab terminals)
Lead, coil (68" - 14 gauge - push on 57 2551810

tab and insuiated barrel eyelet terminals)
5.7 2551806




26

Giroup 19
INSTRUMENT PANEL

Index Description Part Index Description Part
Number Variation Number Number ‘Number Variation Number Number
1 Connecior g8 Bolt, B.H. sq. neck 1/4-20 x 9/16
1 236473 1 52 086 10
2 Bwiteh, key Q Balnui
(Replaced by 52 099 02} 1 K-788-1
i 52 69204 10 Washer, lock 1/4 (2)
3 Panel, insirument 1 K204
1 52 178 01 11 put, hex 1/8-20 (2)
4 Washer 1 #-8%-1
{Feplaced by 52 098 02) 12 Solenoid |
1 48 482 62 i 58 435 01
& Mt 182 Sorew, hex. wash. hd, 1/4-20 x 3/4
{Replaced by 52 089 02) 1 HeB¥-82
1 48 164 41 14  Washer, plain 1/4
& Hey(2) i H-258-95
i 48 340 41 45 Cable, choke
7 Bracket, solenoid 1 52 228 01
L 5212668 16 Sorew, TH, 1/4-20 2 8/2

H

47 826 88




Ly
tndex  Desoriplion Part Index Diescrindion Part
Mumber  Varation Number Mumber Humaber Varistion Mumber Mumiber
17 Washer, spiing /4 32 Washer, E.7.79/4
1 52 488 11 200 H-22-38
18 Fab, looking 33 Swilch, Toggle
1 52 448 01 200 238071
19 Washer flat 1/4 (2) 84  Washer, L. $6 (4)
1 52 468 18 200 X-22-6
28 Lever, throille 35  Washer, plain 516 (2}
1 52 05008 200 X-28-5
24 Knob, throtile lever 36  Holder, fuse
1 52 341 01 {Includes 37)
22  Plate, throtile stop 200 4132302
1 52 146 07 37 Fuse
23 Linkage, throtile 200 41304 01
1 52 079 03
24 Harness, witing Not lllusirated
1 52 176 01
% CI;p, cable 254611 i ead, solenoid fo starler (6" - 6 gauge -
26 Plate, insiruction insulated barrel eyelet terminals})
200 220725 5 ! 4 ke to ol (4 - 6 e 5251803
27  Screw, H.C. 1/4-20 x 1/2 (2) ead, key to cail {4” - & gauge - push on
200 %-5-13 tab and insulated barrel eyelet terminals)
28  Panel, conirol 1 52518 04
200 237584
20  Washer, splii lock 1/4 (2)
200 X-20-1
30 Nut, hex 1/4-20 {2)
200 X-81-1
31 Swiich, push buiion
200 237851

27



]

<D

Giroup 22
PISTON & RCD

Index ODescriplion Part Index Description Part
Number Varigtion Number Mumber Mumber Variation Number Number
Model KT17 Model KT19

1 Ring Set - Sid. &.003 (2} 1 Ring Set - 5id. & .603 (2)
11 52 108 01 12 52 108 &1
Ring Set - .00 (2) 52 108 02 Ring Set - .070 (2} 52 108 02
Ring Set - .020 (2} 521038 03 Ring Set - .020 (2) 52 108 03
Ring Set - .030 (2) 5210804 Rina Set - .030 (2) 52108 04
2  Piston assembly - Sid. (2} 2  Piston assembly - Std. {2}
i1 52 074 67 12 52 074 72
Piston assembly - .003 (2) 52907468 Piston assembly - .063 {2} 52907473
Piston assembly - .00 (2) 52 874 69 Piston assembly - .010 (2) 52907474
Piston assembly - .020 {2) 5207470 Piston assembly - .020 (2) 5207475
Piston assembly - .030 (2) 52074 71 Piston assembly - .039 (2) 5207476
3 Connecting Rod - Std. (2) 3 Connecting Rod - Std. (2)
11 52 067 61 (Replaced by 52 067 £5)
Connecting Rod - .010 U. 8. (2) 52 067 62 12 52 067 63
4 Retainer, piston pin (4) Connecling Rod - .070 U. 5. (2)
11 230004 (Replaced by 52 067 66} 52 067 64
4  Retainer, piston pin (4)
12 5214101




L PL
~ 1
W /K.E
Vg
8
&,
(4
&3
@
7/ B
~ <
&
Index Description Part Index Description Part
Mumber Variation Number Mumber Number Variation Number Number
i Rotor, outer 5 Spacer (A.R. Max. 2}
2 5141402 2 52 422 01
2 Rotor, inner 6 Pin, roll
2 51 414 01 2 K-280-25
3  Shaft, cil pump 7 Cover, oil pump
2 52144 05 2 52 026 03
4  Gear, oil pump 8 Screw, tapping 10-32 » 3/8 (4)
2 52 043 05 2 X-67-64

GRS G

28



£

Group 39
GASKET SET

KT17-KT19 semesl]

ingdex Description Fart tndex  Desoription Fart
Mumber Variavion Mumber Humhbsr Mumber  Variation RMumber Humber
Model KT17 & HT19

Gasket Bet

12 52 785 12
Set Includes
Seat, front ol 52 03210
Seal, rear oil 1-3/8" 1.D. X-583-5
Seal, rear 0il 1-1/2" 1.D. 52032028
(Gasket, breaker cover 52 841 11
Gasket, elbow 277068
Gasket, air cleaner 277083
Gasket, fuel pump 47 041 64
Gasket, intake (2) 52041 09
Gasket, exhaust (2) 52 041 10
Gasket, closure plate 52 041 08
Gasket, cylinder barret (2) 52 041 04
Gasket, carburetor 271030
Seal, valve stem (2) 52 032 05
Gasket, cylinder head (2) 52 052 04
Gasket, valve cover (3) 52 655 01
Gasket, air cleaner 52 055 04
Seal, breather 5203204

GRID &8



Litho in 1134,

A5

Engine

ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044



